

检测报告

DATA SHEET

编号: NO:SKA17EG15019

共 2 页 2PAGES NO. 1

生产单位 Manufacturer	江苏汇鸿亚森国际贸易有限公司 JIANGSU HIGH HOPE ARSER CO., LTD.		
检测单位 Inspection unit	检测部 INSPECTION DEPARTMENT		
产品名称 Product name	覆膜胶合板 Film Faced Plywood	产品标志 Brand name	“ARSER FORM”
产品规格 Product size (mm)	1220×2440×18	检测数量 Quantity of sample sheet	5pcs EN322, EN310, EN314, EN314-1, EN314-2
等级 Grade	A/A	标准依据 Standard	500×500
生产日期 Production date	2017-7-10	采样日期 Sample time	2017-7-20
检测日期 Test date	2017-7-25	树种 Wood species	杨木芯 poplar core
胶类 Type-glue	尿胶 WBP glue		
检测项目	含水率, 密度, 胶合强度, 弹性膜量, 静曲强度。 Moisture content, Density, Adhesive degree, Bending modulus of elasticity, Bending strength.		
结论 Conclusion	经检测样品, 其结果符合标准规定要求, 故判为合格。 After testing, the results all reach the standard, satisfactory.		



检测报告

DATA SHEET

编号: NO:SKA17EG15019

共 2 页 2PAGES

NO. 2

序号 NO.	检测项目 Testing item		检测方法 Test method	单位 Unit	标准值 Standard Value	检测值 Result of test
1	含水率 Moisture content		EN322	%	6—14	10.2
2	密度 Density		EN323	kg/m ³	≥400	482
3	胶合强度 Adhesive degree	胶合强度 Adhesive degree	EN314	Mpa	≥0.70	Min:0.70 Max:1.04
		破坏率 Damage rate	En314	%	---	73
4	弹性模量 modulus elasticity	纵向 Perpendicular	EN310	Mpa	≥5000	5830
		横向 Parallel	EN310	Mpa	≥4000	4200
5	静曲强度 Bending Strength	纵向 Perpendicular	EN310	Mpa	≥25	33.5
		横向 Parallel	EN310	Mpa	≥20	53.5
6	公差+/- Tolerance	厚度 Thickness	----	mm	≥17.00	14.5

检测人: 杜斌

Tested by: Bin Du

批准人: 张永广

Approved by: Yongguang Zhang

Date: 2015-7-25

